



Rock Core Sample Test Report

Rock Core Compressive Strength

Project Name:	April Showers
Project Number:	1600 Pennsylvania
Client:	Summer Garden
Location:	May Flowers: 2545 Railroad St. , Pittsburgh , PA 15220
Sample:	4852 RC
Description:	

Laboratory Test Data

Sample Number:	4852 RC	4852 RC	4852 RC			
Set Number:	28	28	28			
Specimen Number:	1	2	3			
Age:	28	28	28			
Length (in):	3.56	3.57	3.55			
Diameter (in):	1.89	1.86	1.89			
Area (in ²):	2.81	2.72	2.81			
Test Date:	01/08/2025	01/08/2025	01/08/2025			
Break Type:	3	2	3			
Max Load (lbf):	11,563	11,712	11,350			
Strength (psi):	4,120	4,310	4,050			
Tested By:	E Rigby	E Rigby	E Rigby			
Excl in Avg Strength:	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>

Remarks:	Date received:
Set 28 Average 28-day Compressive Strength (psi): 4,160	
	Submitted by:

	Distribution:
	Report Date:

This report shall not be reproduced, except in full, without prior approval of Forney, LP. Results relate only to items tested.

https://forneytools.forneyvault.com/Report/6a21d80a-717a-4bb1-81c1-8a1ba22e3a81